

TEST REPORT

BUYER: ELECTRICAL SUPPLY CORP

SPOT TEST METHOD	RANDOM
CONTRACT NO.	16ZY086
QUANTITY	
DATE	2019.07.04

TEST ITEM: PVC COATED WIRE

NO.	DIAMETER	BREAKING LOAD	TENSILE STRENGTH	ELONGATION	ZINC COATING
	MM	KG	MPA	%	G/M ²
STANDARD	2.03/2.60 green	125-165	380-500		≥50
	2.80/3.20 black	238-315	380-500		≥50
green	2.03/2.59	149	451		58
green	2.03/2.60	145	439		56
black	2.78/3.19	281	455		65
black	2.80/3.21	278	442		62
RESULT	QUALIFIED				
REMARK					

INSPECTOR: ZHENG CAICHANG